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Package leaflet: Information for the patient 

 

MOXIFLOXAN 5 mg/ml eye drops, solution 

 

Moxifloxacin 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if 

their signs of illness are the same as yours. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What Moxifloxan is and what it is used for 

2. What you need to know before you use Moxifloxan 

3. How to use Moxifloxan 

4. Possible side effects 

5. How to store Moxifloxan 

6. Contents of the pack and other information 

 

 

1. What Moxifloxan is and what it is used for 

 

The active substance in the product Moxifloxan is moxifloxacin. It is an antiinfective and inhibits the 

development and multiplication of bacteria that cause common diseases in humans. 

 

Moxifloxan eye drops are used to treat eye infections (conjunctivitis) caused by susceptible bacteria. 

 

 

2. What you need to know before you use Moxifloxan 

 

Do not use Moxifloxan 

 if you are allergic (hypersensitive) to moxifloxacin, to other antibiotics of this group (quinolones) or 

any of the other ingredients of this medicine (listed in section 6) 

 

Warnings and precautions 

 If you develop an allergic reaction to Moxifloxan. Allergic reactions are uncommon and the serious 

side effects are rare. You need to know that irritation, itching, redness may be signs of an allergy. In 

these cases you should stop taking the product immediately and talk to your doctor. 

 As with other antibiotics, prolonged use of Moxifloxan can lead to development of non-susceptible 

organisms or fungi. In this case, your doctor will prescribe another suitable treatment. 

 Inflammation and tendon rupture occurred in people taking fluoroquinolones (e.g. moxifloxacin) by 

the mouth and in the vein. This occured especially in elderly patients and in patients treated with 

corticosteroids. Stop using Moxifloxan if you get any pain or swelling of the tendons (tendonitis). 

 If you wear soft contact lenses. Stop wearing the lenses if you have signs and symptoms of an eye 

infection. Instead of lenses wear glasses. Do not place back your lenses until the signs and symptoms 

of infection pass and you stop using Moxifloxan. 

 

Other medicines and Moxifloxan 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 
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There are no known adverse interactions with other medicines; however, if you use other medicines that are 

instilled in the eye, the applications should be done at least 5 minutes apart. 

 

Moxifloxan with food, drink and alcohol 

No restrictions. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant, think you might be pregnant or are planning to have a baby, or breastfeeding, talk to 

your doctor or pharmacist. 

 

Driving and using machines 

You may experience blurred vision immediately after using Moxifloxan. After instilling the medicine into 

your eye, wait until your vision clears before using machinery or driving. 

 

 

3. How to use Moxifloxan 

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or 

pharmacist if you are not sure. 

 

Use Moxifloxan only as eye drops. 

 

The recommended dose is: 

 

Adults incl. the elderly (65 years and over) and children: 1 drop of solution in the affected eye or eyes, three 

times a day (morning, afternoon and evening). 

 

Moxifloxan can be used in children, patients over 65 years of age and in patients with liver or kidney 

problems. There is very limited information on the use of this medicine in neonates, which is why its use in 

neonates is not recommended. 

 

Use Moxifloxan in both eyes, only if you have been told so by your doctor. 

 

The infection usually improves in 5 days. If there is no improvement, please consult your doctor. Use the 

eye drops for another 2-3 days or as long as prescribed by your doctor. 

 

It is important to maintain hygiene while instilling the drops. Do not let the tip of the bottle touch the eye or 

surrounding objects, as it may get contaminated and result in the development of an eye infection with 

serious consequences for the eye, even loss of vision. Always wash your hands before using the bottle! 

If you think your bottle is contaminated, talk to your doctor before you continue to use of the drops. 

 

 
 

 

Instructions for use 

1. Before you start using the bottle, make sure that the protective strip between the cap and the bottle is not 

broken. Wash your hands and unscrew the cap. 
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2. Tilt your head backwards and pull the lower eyelid downwards to form a pouch between the eyelid and 

the eye. The eye drop will fall just into this place (fig.1). 

3. Point the bottle downwards. Place the tip close to the eye. Use a mirror if it helps. 

4. Pay attention not to touch the tip of the bottle to the eye, eyelid or adjacent surfaces. Gently press the 

bottom of the bottle to release one drop of Moxifloxan. Only a slight pressure on the bottom is needed 

(fig.2). 

5. Once the medicine is dropped, close your eyelid and press the inner corner of your eye with your finger 

for two-three minutes (fig.3). This will help stop Moxifloxan draining into the nose or out of your eye. This 

is extremely important for children. 

6. If you use drops in both eyes, repeat the steps for your other eye and carefully wash your hands before 

you start. This will help prevent possible transmission of infection from one to the other eye.  

7. Close the bottle immediately after use. 

 

If the eye drop misses your eye, try again. 

 

Use this bottle of Moxifloxan for your eyes only! 

 

If you use more Moxifloxan than you should 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or 

pharmacist if you are not sure. 

 

If you have used more than the recommended dose, rinse thoroughly your eye/eyes with lukewarm water. If 

you accidentally swallow the contents of the bottle, talk to your doctor. 

 

If you forget to use Moxifloxan  

Continue with the next dose of your regular routine. Do not take a double dose to make up the missed dose. 

 

If you stop using Meoxifloxan 

Your doctor will decide when you should stop the treatment. Do not stop using this medicine unless 

prescribed by your doctor. In these cases, the signs of illness may reappear, and thus facilitate the 

development of bacteria resistant to moxifloxacin. 

 

If you use other eye drops, wait at least 5 minutes between using Moxifloxan and the other drops. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Usually you may continue using the drops, unless the effects are serious or a severe allergic reaction occurs. 

 

Stop using Moxifloxan immediately and tell your doctor if you experience a severe allergic reaction, or if 

any of the following occur: swelling of the hands, feet, ankles, face, mouth or throat that may cause 

difficulty in swallowing or breathing, rash or hives , large blisters filled with fluid, sores or ulcers. 

 

During treatment with Moxifloxan the following adverse reactions are likely to occur: 

 

Common side effects  

(may affect up to 1 in 10 people) 

 

Ocular side effects: eye pain, eye irritation. 
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Uncommon side effects  

(may affect up to 1 in 100 people) 

 

Ocular side effects: dry eye, itching eye, eye redness, inflammation and damage of the eye surface, rupture 

of a blood vessel in the eye, discomfort in the eye, problems with the eyelid, resulting in itching, redness or 

swelling. 

 

General side effects: headache, change in taste. 

 

Rare side effects  

(may affect up to 1 in 1000 people) 

 

Effects in the eye: corneal disorder, blurred or decreased vision, inflammation or infection of the 

conjunctiva, eye strain, eye swelling. 

 

Common side effects: nausea, discomfort in the nose, foreign body sensation in the throat, reduced amount 

of iron in the blood, abnormal liver blood tests, abnormal skin sensations (paresthesia), pain and throat 

irritation. 

 

Not known side effects  

(frequency cannot be estimated from the available data) 

 

Ocular side effects: eye infection, clouding of the eye surface, corneal edema, deposits on the eye surface, 

increased intraocular pressure, scratching of the eye surface, eye allergy, eye discharge, increased 

lacrimation, sensitivity to light. 

 

Common side effects: shortness of breath or difficulty breathing, changes in heart rate, dizziness, 

exacerbated allergic symptoms, itching, rash, flushing, nausea and urticaria. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via  

Bulgarian Drug Agency 

8 Damyan Gruev Street 

1303 Sofia 

Tel.: +35 928903417 

Website: www.bda.bg. 

 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Moxifloxan 

 

Keep out of the sight and reach of children. 

 

Store in the original container below 25 ° C. 

After first opening use within 28 days. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date refers 

to the last day of that month.  

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 
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What Moxifloxan contains  

 

- The active substances in 1 ml solution is moxifloxacin 5 mg 

- The other ingredients (excipients) are: boric acid, sodium chloride, sodium hydroxide and 

hydrochloric acid (for pH adjustment), water for injection 

 

What Moxifloxan looks like and contents of the pack 

 

Moxifloxacin eye drops solution is a clear liquid with light yellow to light greenish-yellow color. 

 

It is supplied in sterile white plastic bottles of 5 ml, sealed with plastic dropper and sterile screw cap with a 

protective ring. 

 

The pack contains 1 (one) bottle with the package leaflet packed in a cardboard box. 

 

Marketing Authorisation Holder 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd, office 201 

7200 Razgrad, Bulgaria 

 

Manufacturer 

Balkapharma-Razgrad AD 

68 Aprilsko Vastanie Blvd 

7200 Razgrad, Bulgaria 

 

For more information about this product, please contact the local representative of the Marketing 

Authorisation Holder: 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd, office 201 

7200 Razgrad, Bulgaria 

Tel. 084 613 427 

e-mail: office@antibiotic.bg 

 

This leaflet was last revised in 06/2015 
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